
    

City of Kingston 

420 Broadway  Kingston, NY 12401 

 

 

 

 

 

 

 

Combined Sewer 
Overflow Long Term 
Control Plan 
 

 

 

 

October 2010 

 

 

 
 

 Report Prepared By: 

Malcolm Pirnie, Inc. 

855 Route 146 
Suite 201 
Clifton Park, New York 12065 
(518) 250-7300 

 

 

 

 

 

  
 



 

 
Table of Contents 

 

    

 

City of Kingston 
Combined Sewer Overflow Long Term Control Plan 
H:\PROJECT\5744016\DOC\LTCP\Kingston LTCP 10.22.2010.docx 

 i 

 

Contents 

Executive Summary 1 

1. Description of Kingston System 1-1 

1.1. City of Kingston ............................................................................................................. 1-1 

1.2. Rondout Creek and Tributary Area ............................................................................... 1-3 
[...]
STD Stockbridge-Farmington-Rock outcrop complex, hilly (30-30-20)Gravelly silt loam, unweathered bedrock C 8%
BOD Bath-Nassau-Rock outcrop complex, hilly (40-25-15) Gravelly loam, channery silt loam, unweathered bedrock C 8%
FAE Farmington-Rock outcrop complex, steep (45-30) Gravelly silt loam, unweathered bedrock C 5%
RvB Riverhead fine sandy loam, 3 to 8 percent slopes Sandy loam B 4%
ML Made land Udorthents (Profile >4 in: very gravelley sandy loam) A/D 4%
Un Unadilla silt loam Silt loam B 3%
NBF Nassau-Bath-Rock outcrop complex, very steep (35-25-20)Channery silt loam, gravelly loam, unweathered bedrock C 3%
CF Cut and fill land Udorthents (Profile >4 in: very gravelley sandy loam) A/D 3%

Ten Most Prevalent Soils in City of Kingston

BOD CF FAE ML
NBF PrC RvA RvB STD Un



MALCOLM PIRNIE, INC.CITY OF KINGSTON
CSO LONG TERM
CONTROL PLAN

TOPOGRAPHY

³

OCTOBER 2010
FIGURE 1-4





 
Section 1 

Description of Kingston System 

 

    

 

City of Kingston 
Combined Sewer Overflow Long Term Control Plan 
H:\PROJECT\5744016\DOC\LTCP\Kingston LTCP 10.22.2010.docx 

 1-9 

 

All of the City’s regulators use leaping weirs to control dry weather flows and allow 

overflows to occur during wet weather events.  The Hasbrouck sewershed is also outfitted 

with a Brown & Brown orifice regulator that restricts flow into the siphon system. 

Because of the shallow rock, the collection system was constructed with two levels.  The 

higher elevation service sewers collect and convey flows from adjacent properties and the 

roadway.  The service sewers discharge into trunk sewers that were constructed deeper 

and often in the rock.  This configuration allowed the majority of the sewer system to be 

constructed without the expense of excavating rock and yet maintain a gravity flow 

system. 

The following sections contain descriptions of the individual sewersheds and regulators.  

In describing the collection system, the following terms are used: 

Influent sewer or influent pipe:  A pipe coming into a structure, such as a manhole, 

regulator or WWTP influent pump station. 

Dry weather pipe:  In a regulator, the dry weather pipe is the path normally taken by low 

flows.   

Dry weather flow:  From a regulator, the flow coming out of a dry weather pipe.  During 

wet weather, this flow will include some rainfall-derived flows. 

Wet weather pipe:  In a regulator, the wet weather pipe is the path taken by high flows.  

May also be referred to as the overflow pipe. 

Combined sewer overflow:  Flow leaving the system and being discharged to Rondout 

Creek through a designated combined sewer overflow point. 

Regulator:  A structural device use to direct and/or divide flows within the collection 

system. 

1.3.1. Wilbur System 

The Wilbur sewershed is the largest sewershed, encompassing approximately 

2,300 acres.  The Wilbur regulator is located on Wilbur Road and is a facility that was 

constructed during the 1990s to pump flows through dedicated siphons directly to the 

WWTF.  Typically, the pumps are not used; instead, flow is pushed into the siphon by the 

elevational head.  The facility was constructed with a divided wet well, that provides 

storage, screening and grinding facilities.  The 24-inch dry weather flow pipe enters a 

screen house where a bar screen and grinder removes large debris from the flow before 

entering the wet wells. There divided wet well has a total effective capacity of 

161,500-gallons and is connected to an overflow chamber.  



 
Section 1 

Description of Kingston System 

 

    

 

City of Kingston 
Combined Sewer Overflow Long Term Control Plan 
H:\PROJECT\5744016\DOC\LTCP\Kingston LTCP 10.22.2010.docx 

 1-10 

 

Twin 16-inch density polyethylene (HDPE) siphons run from the Wilbur regulator 

approximately 9,900 feet to the WWTF.  The elevation difference is approximately 30-

feet.  The overflow pipe is 24-inches in diameter and overflows to the Twaalfskill Creek, 

which is tributary to Rondout Creek.  Overflows pass through a second screen house for 

floatable control before being discharged.  It shows the components of the regulator and 

the relative position to the WWTF. 

1.3.2. Hunter Basin 

The Hunter regulator is located in a residential area of the City on Hunter Street east of 

Ravine Street.  The Hunter regulator receives flow from a 600-acre combined sewershed.  

Some roadway run-off has been removed from the combined sewer in this sewershed.  

The influent pipe to the Hunter regulator is very steep, having a slope of 0.05 feet per 

foot (ft/ft) or 5 percent. 

The regulator chamber consists of three influent pipes and two effluent pipes, as shown in 

the sketch in provided in Appendix B.  The 36-inch effluent pipe is the wet weather 

overflow.  The 12-inch siphon, transitions to 24-inch siphon and runs to the WWTF.  The 

overflow weir is the control point at the Hunter regulator. The weir is not level, as can 

been seen in Figure 1-6. 

 

Figure 1-6:  Hunter Overflow Weir 

  



 
Section 1 

Description of Kingston System 

 

    

 

City of Kingston 
Combined Sewer Overflow Long Term Control Plan 
H:\PROJECT\5744016\DOC\LTCP\Kingston LTCP 10.22.2010.docx 

 1-11 

 

1.3.3. Broadway Basin 

The Broadway sewershed is combined and is approximately 300 acres, making it the 

smallest of the four regulator sewersheds.  The Broadway regulator is a complex 

regulator that has two chambers, as shown in Appendix B.  One chamber has an 8-inch 

influent sewer and a 12-inch siphon effluent.  The second chamber has a 30-inch influent 

pipe.  A 9-inch high weir separates the 30-inch influent flow from the 60-inch overflow 

pipe.  The two chambers are connected by a 12-inch opening in the common wall.  The 

weir and the opening direct dry weather flows from the 30-inch pipe to the dry weather 

chamber.  The 60-inch overflow pipe goes through a screen facility for floatables control 

prior to discharge to Rondout Creek.  The 12-inch siphon carrying dry weather flow 

connects to the shared 24-inch siphon that carries flows to the WWTF.  

1.3.4. Hasbrouck Basin 

The Hasbrouck regulator is located nearest to the WWTF in the apartment complex 

accessed from the East Strand.  As shown in Appendix B, this regulator has both a weir 

that controls flow into the overflow screen house, a Brown & Brown type regulator that 

limits the amount of flow to the shared 24-inch siphon and an adjustable orifice.  The 

position of the orifice was originally intended to limit flows through the regulator to 

1.1 cfs (0.7 mgd).  Flow monitoring data fluctuated but generally showed the actual 

maximum flow rate through the regulator is 2.5 mgd.   

The Hasbrouck influent sewer is 60-inches in diameter.  Compared to the other 

regulators, the Hasbrouck influent sewer has a comparatively flat grade of 0.01 ft/ft (1.0 

percent).  Flow from the influent pipe approaches an 11-inch weir, which directs low 

flows into an 18-inch sewer that connects through the Brown & Brown regulator to the 

effluent siphon.  If the depth of flow in the influent pipe exceeds the weir, the overflow 

enters the screen house where it passes through a bar screen for floatables control before 

exiting through a 60-inch pipe to Rondout Creek.  A 36-inch storm sewer also connects 

into the screen house downstream of the screen.  This pipe serves a multi-family 

residential development adjacent to the regulator.  

1.4. Wastewater Treatment Plant 

The City of Kingston’s WWTF operates under the New York State Pollution Discharge 

Elimination System (SPDES) Permit Number NY 002 9351, as regulated by the  

NYS DEC.  The plant currently treats domestic wastewater from the City and 

neighboring satellite communities.  The WWTF, as it currently exists, was upgraded in 

the early 1970s to treat sewage using a conventional activated sludge process.  During 

that time, the WWTF was designed for an average flow of 4.8 million gallons per day 

(mgd) through the aeration and secondary clarification processes.  Modifications to the 

WWTF included the addition of a fourth primary clarifier in the early 1980s and the 

construction of a third aeration tank and a fourth secondary clarifier in the early 1990s. 



 
Section 1 

Description of Kingston System 

 

    

 

City of Kingston 
Combined Sewer Overflow Long Term Control Plan 
H:\PROJECT\5744016\DOC\LTCP\Kingston LTCP 10.22.2010.docx 

 1-12 

 

The current SPDES permit limits the average flow to 6.8 mgd on a 12-month rolling 

average.  Nominal peak flow capacity through is controlled by the settled sewage pumps, 

which have a capacity of 10.25 mgd.   

1.4.1. Effluent Requirements 

Effluent limitations and monitoring requirements have been established by the NYS DEC 

as part of the SPDES permit program.  A copy of the current SPDES permit is attached as 

Appendix C.  The permit was last revised in September 2005.  The final SPDES effluent 

limitations that impact the analysis of the aeration system are summarized in Table 1-1.  

The effluent limits of most significance with respect to the aeration system are the five-

day carbonaceous biochemical oxygen demand (CBOD5) and the ultimate oxygen 

demand (UOD).  The conditions of the SPDES permit do not require the WWTF to 

provide nitrification. However, the SPDES permit requires WWTF operational personnel 

to monitor the plant effluent for both Total Kjeldahl Nitrogen (TKN) and ammonia 

(as NH3).  The TKN is included in the UOD limit, which is seasonal in the summer 

months. 

 

Table 1-1:  

Kingston SPDES Permit Limits 

 

Parameter Limit Units Limit Units Notes 

Flow 6.8 mgd   12 month rolling average 

CBOD5 25 mg/l 1,400 lbs/d Monthly average 

CBOD5 
 

40 
 

mg/l 2,300 lbs/d 7 day average 

UOD
(1)

 
  

4,900 lbs/d Monthly average 

TSS
(2)

 
 

30 
 

mg/l 1,700 lbs/d Monthly average 

TSS 
 

45 
 

mg/l 2,600 lbs/d 7 day average 

Disinfection required 
  

    All year 

pH 6.0-9.0 SU   Range 

Solids, Settable 0.3 ml/l   Daily maximum 

Notes:   
 

(1)
 UOD = 1.5 x CBOD5 + 4.5 x TKN  

 
(2)

 TSS = Total suspended solids  

Limit is seasonal from June 1
st
 to October 31

st
  

Source:  September 2005 SPDES Permit – NY 002 9351 

1.4.2. Facility Description 

The WWTF liquid stream is comprised of two mechanical bar screens, a vortex grit 

chamber, four primary clarifiers, three aeration tanks, four secondary clarifiers and 



 
Section 1 

Description of Kingston System 

 

    

 

City of Kingston 
Combined Sewer Overflow Long Term Control Plan 
H:\PROJECT\5744016\DOC\LTCP\Kingston LTCP 10.22.2010.docx 

 1-13 

 

ultraviolet (UV) disinfection.  Refer to Figure 1-7 for a process flow schematic of the 

facility. 

The solids processing unit operations consist of gravity belt thickening, anaerobic 

digestion, belt filter press dewatering and sludge cake pelletization.  Flow enters the 

WWTF at the entrance channel that is housed in the screening building prior to the vortex 

grit chamber.  Flow enters the channel from three siphons and a forcemain prior to 

screening for large debris and rag removal.  The flow is then directed to the vortex grit 

chamber that is weir controlled.  After grit removal, flow then enters the head house 

through a 24 inch closed conduit and is screened a second time. 

The flow is then split and directed into one of the four primary clarifiers.  Primary sludge 

is pumped to a gravity thickener and primary effluent flows by gravity to the settled 

sewage pump station wet well.  The settled sewage pump station is comprised of a wet 

well and three dry pit pumps, each with a rated capacity of 6.3 mgd at 29-feet of head.  

The primary effluent is pumped to a splitter box prior to flowing by gravity to one of the 

three aeration tanks.  Each aeration tank has a capacity of 392,000-gallons and the return 

activated sludge (RAS) is returned to each aeration tank.  The facility operators currently 

operate the aeration tanks in a plug flow configuration; however, prior to wet weather 

flows they change the mode of operation to contact stabilization in an attempt to reduce 

solids washout during high flows.  Mixed liquor from the aeration tanks flows by gravity 

to a splitter box and then to one of four secondary clarifiers.  Clarified secondary effluent 

is disinfected by ultraviolet (UV) irradiation and sludge is either returned to the aeration 

tanks or wasted and pumped to the gravity belt thickener.   

  





    

 

City of Kingston 
Combined Sewer Overflow Long Term Control Plan 
H:\PROJECT\5744016\DOC\LTCP\Kingston LTCP 10.22.2010.docx 

 2-1 

 

2 

2. Monitoring and Modeling of the Combined 
Sewer System 

A hydraulic model was constructed for use as a tool to characterize the performance of 

the system, which included estimating the annual volume of combined sewage discharged 

from the Kingston collection system, to understand the performance of the collection 

system under various rainfall conditions and to predict changes in system performance, 

including CSO volume, from modifications of the collection system.  This section 

presents the approach to the development of the model and the calibration and 

verification results.  

2.1. Monitoring Plan and Data Analysis 

The hydrologic elements of a hydraulic model simulate the effects of rainfall on the 

combined sewer system.  In order to properly construct the hydrologic model, 

information on the depth and velocity of flows within the collection system was collected 

during a flow monitoring period.  Complementary rainfall data was also collected.  A 

Flow Monitoring and Rain Gauging work plan was developed.  This living document was 

used and updated throughout the flow monitoring period.  The final version is provided 

as Appendix D. 

2.2. Precipitation Data 

Two rain gauges were installed at locations in downtown Kingston at Broadway and 

Abeel Streets.  Both gauges were tipping bucket gauges, programmed to measure in five-

minute intervals.  The precipitation data was used during the flow decomposition process 

to identify dry weather flow days and to initially identify potential calibration and 

validation events.   

2.3. Flow Monitor Data 

The 2009 flow monitoring effort collected depth and velocity readings at nine monitors in 

Kingston.  The distribution of the flow monitors in the Kingston collection system is 

illustrated on Figure 2-1.  Data was collected in five-minute intervals.  The flow 

monitoring data was used for direct comparison with model results during calibration and 

validation.  The flow monitoring data was also used during the model calibration process 

to guide in the development of model parameters to mimic the observed dry weather and 

wet weather events. 





 
Section 2 

Monitoring and Modeling of the Combined Sewer System 

 

    

 

City of Kingston 
Combined Sewer Overflow Long Term Control Plan 
H:\PROJECT\5744016\DOC\LTCP\Kingston LTCP 10.22.2010.docx 

 2-3 

 

The nine flow meters were located at influent and effluent points at the four CSO 

regulators.  The Wilbur regulator had two flow meters, one on the influent 24-inch pipe 

as well as one on the overflow pipe.  The Hunter regulator also had two flow meters, with 

one on the influent 30-inch by 40-inch line and another on the overflow weir.  The 

Broadway regulator had a similar configuration.  The first flow meter was located on the 

primary 30-inch influent pipe and there was also a meter on the 60-inch overflow pipe.  

The three remaining flow meters were located on two influent lines to the Hasbrouck 

regulator, 60 and 36-inch, and on the 60-inch overflow pipe. 

The WWTF has a Parshall flume that measures influent flows.  Flows are recorded on a 

circular chart.  During the flow monitoring period, a data logger was attached to the 

Parshall flume system to record total flow rates entering the plant.   

2.4. Modeling Approach 

The hydraulic model is the primary tool used in the analysis of the combined sewer 